Test Report No.: WRD/QC/F. 6-2/Cube -T :- 6731,6738,6748,6779,6818,6825/Lab/42/2023 - 24

GOVERNMENT OF GOA

QUALITY CONTROL LABORATORY
WATER RESOURCES DEPARTMENT

Dated:- 05/05/2023.

Name of work :- Improvement to Nallah bank in Survey No. 32/1 and 28/1 at Saleli V.P. Honda in Sattari Taluka.
Ref. to Requisition No : MIN/WDVI/WRD/SDII/F.62/23-24/09

Qty. Recived. : 06 Sets of cubes
Sample: Cube Mix 1:2:4

Tested By: Mrs. R.R. Kadam A.E. & Mrs. S.B. Naik Shirodkar. J.E.

dated :-12/04/2023.
Date of Receipt:- 13/04/2023 Tested on:- 24,25,26,28,29 & 30/04/2023
O.SNo: 1111,1152/RK & 711,719,729,760/SS .

Lab. Sample No: 6835 To 6840

Laboratory : Bicholim - Goa.

Sub Division V (QC)/WRD/ Bicholim- Goa.

Ref to CPWD :20009, Vol. |

REPORT PAGE 01 OF 02
SR. Max./Min.Value % above or
NO. DISCRIPTION OF SAMPLE TESTED FOR RESULTS permissable REMARK
th 215.20 Ka/Cm?
Cement concrete cube of mix 1:2:4, Cozni re‘ig/e 208.40 Kg o
1 |cast on 27/03/2023. PCC for Retaining wall P : gom 210.00 Kg/cm? 3.20 Qty represents - 21.00 m3
. . . . strength 226.53 Kg/CmZ
foundation Right Side U/s of road bridge.
Average 216.71 Kg/Cm®
th 235.59 Ka/Cm?
Cement concrete cube of mix 1:2:4, 28 da_y d m2
o compressive | 201.61 Kg/Cm 2
2 |cast on 28/03/2023. PCC for Retaining wall 210.00 Kg/cm 4.99 Qty represents - 20.00 m3
o ) ) strength 224.26 Kg/Cm?
foundation Right Side U/s of road bridge.
Average 220.49 Kg/Cm?
Cement concrete cube of mix 1:2:4, 28 ™ day 224.26 Kg/Cm?
cast on 29/03/2023. PCC for Retaining wall compressive 244.65 Kg/CmZ )
3 | Above foundation Right Side U/s of road bridge |  strength 217.47 Kg/Cm? #1000 Kg/em 59 Qi represents - S0.00m3
1st Lift. Average 228.79 | Kg/Cm®
Cement concrete cube of mix 1:2:4, 28 ™ day 226.53 Kg/Cm?
cast on 31/03/2023. PCC for Retaining wall compressive 237.85 Kg/Cm? )
4 Above foundation Right Side U/s of road bridge |  strength 208.40 Kg/Cm? 210.00Kg/em 6.79 Qty represents - 28.00 m3
1st Lift. Average 224.26 Kg/Cm®

Junior Engineer

Assistant Engineer
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SR. Max./Min.Value % above or
\O. DISCRIPTION OF SAMPLE TESTED FOR RESULTS sermissable REMARK
Cement concrete cube of mix 1:2:4, 28 "day | 219.73 Kg/Cm®
cast on 01/04/2023. PCC for Retaining wall compressive | 215.20 Kg/Cm® 2
S Above foundation Right Side U/s of road bridge | strength 231.06 Kg/Cm? 210.00Kg/em > Qty represents - 23.00 m3
2nd Lift. Average 222.00 Kg/Cm®
Cement concrete cube of mix 1:2:4, 28 " day 219.73 Kg/Cm?
cast on 02/04/2023. PCC for Retaining walll compressive | 237.85 Kg/Cm® )
6 Above foundation Right Side U/s of road bridge |  strength 228.79 Kg/Cm? 210.00 kg/em 8.95 Qty represents - 22.00 m3
2nd Lift. Average 228.79 | Kg/Cm?

Copy to: 1. The Assistant Engineer, SDII, WDVI, WRD, Valpoi Sattari - Goa.

2. Copy submitted to The Superintending Engineer ,CPO,WRD, Sinchai Bhavan, Porvorim Goa for kind Information.

3. Copy submitted to The Executive Engineer, WDVI, WRD, Bichoilm - Goa.

4. QC Lab File. 5. Bill File.

Junior Engineer

Assistant Engineer




